


PARTS NV 50A1 

: ALTERNATIVE PARTS 
10 -95 

ITEM 
NO. 

1 

2 

3 

4A 

5 

6 

7 

8 

OA 

10A 

1 1 

lu\ 

13 

14 

15 

18 

17 

18 

10 

20 

21 

22s 

23 

26A 

27 

28 

29 

30 

31 

32A 

33 

34 

35 

36A 

38 

30 

40 

41 

41 B 

42 

43A 

44 

45 

48 

47 

47 

48 

40 

50 

51 

52 

CODENO. 

040- 662 

940- 454 

878- 170 

880- 275 

040- 757 

876-712P 

876-713P 

872- 821 

878- 417 

876- 71 1 P 

876 - 174 

877- 808 

876-181 

877- 128 

876- 188 

877-486 

876- 167 

878- 172 

877- 123 

877 - 122 

877- 124 

876-700P 

877- 125 

878- 170 

878 - 673 

877- 823 

877-800 

877- 828 

877- 474 

880-270 

877 - 004 

040- 821 

877-480 

877- 371 

040- 241 

878-205 

050- 585 

876- 850 

877-131 

880-038 

872- 035 

040- 888 

875-650 

878 - 678 

877-843 

877- 890 

M a -  555 

875- 643 

874- 820 

876 - 730 

REMARKS 

TILL12.1087 

_ 

n ~ ~ 7 . 1 0 ~ ~  

SlNCE8.1088 

FOR EUROPE 

n ~ ~ 7 . 1 0 8 6  

D E S c R I r n  

HEX. SOCKET HD. BOLT M5X25 (10 PCS.) 

SPRING WASHER M5 (10 PCS.) 

TOP COVER 

EXHAUST COVER (B) 

HEX SOCKET HD. BOLT M5X20 (1 0 PCS.) 

GASKET (F) 

GASKET (G) 

VALVE 0 - RING 

EXHAUST VALVE 

HEAD CAP 

PISTON 0 - RING 

PISTON (H) 

0-RlNG(S-85)  

CY LINDER 0 - RING (D) 

CYLINDER PLATE 

CYLINDER 

CY LINDER RING 

CYLINDER SPRING 

CYLINDER 0 - RING (A) 

CY LINDER GUIDE 

CYLINDER 0 - RING (B) 

BODY (8) 

CYLINDER 0 - RING (C) 

PISTON BUMPER 

GASKET (A) 

NAIL GUIDE SHAFT 

NOSE 

FEEDER SHAFT RING 

FEEDER SPRING 

FEEDER SET 

FEEDER SHAFT 

HEX. SOCKET HD. BOLT M5X18 (1 0 PCS.) 

GUARD 

NYLON NUT M5 

NAME PLATE 

MACHINE SCREW M5X20 (10 PCS.) 

WASHER 

HITACHI LABEL 

HITACHI LABEL 

GASKET(D) 

CAP 

DUST CAP 

ROLL PIN D3X30 (10 PCS.) 

SAFETY BOLT 

SAFETY SPRING 

SPRING 

PUSHING LEVER 

NUT ~5 (10 PCS.) 

PLUNGER SPRING 

PLUNGER 0 - RING 

SAFETY PLUNGER (A) 

No. 
USED 

2 

12 

1 

1 

4 

1 

1 

2 

1 

1 

2 

1 

3 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

3 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

2 

1 



PARTS NV 50A1 

100 

101 

r : ALTERNATIVE PARl8 
10 - 95 

-3-  

877 - 892 

877-803 

MAGAZINE ASS'Y 

LABEL 

1 

1 

INCLUD.87 - 91 $3 - W FOR EUROPE 

EXCEPT FOR EUROPE 



PARTS NV 50A1 

ITEM / CODENO. I DESCRIPTION NO. REMARKS 
I I 

STANDARD ACCESSORIES 

102 

103 

104 

DESCRIPTION NO. REMARKS 

877-918 

878- 181 

OPTIONAL ACCESSORIES 

501 

502 

503 

504 

: ALTERNATIVE PARTS 
Prlntod In Japan 10 - 95 

CAUTION PLATE 

NAIL GUARD 

NYLOCK HEX. SOCKET HD. BOLT M5X18 

944- 458 

943- 277 

875- 789 

877- 153 

1 

1 

4 

FOREUROPE 

FOREUROPE 

HEX. BAR WRENCH 4MM 

HEX. BAR WRENCH 3MM 

EYE PROTECTOR 

PNEUMATIC TOOL LUBRICANT (30CC) 

1 

1 

1 

4 FOREUROPE 


